(@ssa)

Original parts



Contents:

-Cycle part:

Part 1: Frame

Part 2: Direction

Part 3: Front wheel

Part 4. Swing arm

Part 5: Rear wheel

Part 6: Plastics

Part 7: Admission

Part 8: Cooler

Part 9: Exhaust
-Motor part:

Part 1: Crankcase

Part 2: Cylinder

Part 3: Ignition

Part 4: Gear/clutch system

Part 5: Kickstart set
-Electric part:

Part 1: Electric injection system

Part 2: Light installation
-‘Ossa engineering tools:

20
22
24
26
28

30
32
34

SIN4LNOD



WSSO [ 14¥d 310K



REF CODE NAME QUANTITY
1 083012BG TORX M8x30 2
2 1500010211 CTO. ESTRIBOS 1
3 1511010211 PASADOR ESTRIBOS 2
4 0208LA TUERCA GRAPA M5 3
5 224000TD TORICA 22x4 1
© 9415010211 TUBO DESVAPORIZADOR 1
/ 1350020211 DESVAPORITZADOR 1
3 9410010211 TAPON DEPOSITO 1
9 32004QB PISTA DIRECCION 2
10 1000010211 CHASSIS 1
11 5030040211 ESPUMA CAJA FILTRO 1
12 082412HA M8 CASQUILLO CENTRADOR 3
13 151608AA TORNILLO Mb5x16 3
14 1460010211 GOMA PROT. CARTER 1
15 1450010211 PROT. CARTER 1
16 108012HA TORN. MOTOR POSTERIOR 1

S SSCI

[ 1dVd 4710A0



OSSMA

CYCLE PART 2

kit de mantenimiento
maintenance kit

kit du maintenance
kit mantenimento
wartungskit




REF CODE NAME QUANTITY
1 2520010211 CTO. EMPUNADURAS 1
2 2510010211 MANILLAR 1
3 0630YA PASADOR BRIDAS MAN. 2
4 2530010211 CTO. BRIDA MANILLAR 1
5 051608AA TORX 5X16 2
6 6100030211 SOPORTE MULTIFUNCION 1
7 051608AA TORX 5X16 2
8 0508KE ARANDELA ESTR. 2
9 2600010211 BRIDA SUSP. SUPERIOR 1
10 2000010211 CTO.SUSPENSION 1
11 062010AA TORX 6X20 INOX. 7
12 2099010211 KIT MANTENIMIENTO SUS. 1
13 2700010211 BRIDA SUSP. INFERIOR 1
14 244002NA ARANDELA BRIDA SUPERIOR 1
15 2610010211 EJE DIRECCION 1
16 204201NA ARANDELA DIRECCION 1
17 372500TA TORICA DIRECCION 1
18 32004BQ RODAMIENTO DIR. 2
19 9050040211 GHUARDAPOLVO 1
20 2620010211 TUERCA EJE DIR. 1
21 2560010211 MANDO DE GAS 1
22 2630010211 TAPON DIRECCION 1
23 9060040211 PROT. MANILLAR 1
24 2540010211 CTO. MANETA / BOMBA EMBRAGUE 1
25 2542010211 MANETA EMBRAGUE 1

ST

¢ 1dVd 410A0



OSSA

CYCLE PART 3

-

R

—_—

N A4
\\ NS Y " \_5’\‘
\\\\\\,\\\\\\_,.,

(
A\
=S
> "ﬁX‘X‘ /'\‘\
e
=N
- —

=
mwt
v, “v
e
=

2\

—
—

.‘(

-
w

WIMOVBE_C=N

|~
(=(=!
e/t
wins
utw
atute
(=A=
\ —
®
N

use
=<

,"

53
s \g
< ((‘
N

{
al
=X

-
=,
ut

<=

s
XS
e
RS
D

=I(
(¢
AR

X
N

(R

.I(/
G

A

~

¢

\\

\

v

KIT REPARACION CTO. FRENO DEL.
REPAIR KIT FRONT BRAKE SET
REPARATUUR SATZ BREMSE FORNE
REVISIE SET VOORREMKLAUW

KIT DU MAINTENANCE FREIN AVANT




REF CODE NAME QUANTITY a
1 181515HA TORNILLO RUEDA DEL. 1 m
2 7400010211 PASTILLAS FRENO DELANTERO 1 m
3 7200010211 PINZA FRENO DELANTERO 1
4 7300010211 LATIGUILLO FRENO DELANTERO 1 ’
5 7000010211 CTO. FRENO DELANTERO 1 )
6 7100010211 BOMBA FRENO DELANTERO 1 -
7 7320010211 MANETA FRENO DELANTERO 1
8 5310010211 KIT RADIOS RUEDA DELANTERA 1
9 5110010211 LLANTA DELANTERA 1
10 5600010211 NEUMATICO DELANTERO X-LIGHT 1 Q
11 5010010211 EJE RUEDA DELANTERA 1 O
12 7499010211 KIT REPARACION FRENO DELANTERO 1 i
13 5620010211 CAMARA DELANTERA 1 >
14 5610010211 AGARRE 1 —
15 5615010211 PROT. AGARRE 1 @
16 5210010211 BUJE DELANTERO 1
17 5400010211 DISCO FRENO DELANTERO 1
18 061210AB TORNILLO 4
19 5000010211 CTO. RUEDA DELANTERA 1

7




OSSA

CYCLE PART 4




REF CODE NAME QUANTITY
1 4000010211 BASCULANTE 1
2 7750010211 CENTRADOR PINZA FRENO 1
3 1618170B RODAMIENTO FRICCION 1
4 162505NI ARANDELA 3
5 051208BB TORX M5X12 2
6 9030040211 PATIN CADENA 1
7/ 9025040211 PROT. CADENA 1
8 043800FB TAPPING SCREW 2
9 4120010211 CASQUILLO BASCULANTE 1
10 148315HA TORN. BASCULANTE 2
11 9035040211 PROTECTOR PINON 1
12 030900FB TORX ST 3,9X9,5 2
13 202604SH OBTURADOR 2
14 105012AA TORNILLO 1
15 160000WD SEEGER @16 4
16 3300010211 CTO. BIELETA 1
17 3000010211 AMORTIGUADOR OHLINS 1
18 1012KG TUERCA AUTOBLOCANTE M10 1
19 3200010211 CTO. BALANCIN 1
20 3230010211 EJE BALANCIN/BIELETA 1
21 160000WF SEEGER PASADOR 16 2
22 104012HA TORNILLO 1
23 3220010211 EJE BALANCIN 1
24 2023150A RODAMIENTO FRICCION 2
25 202321,50B RODAMIENTO FRICCION 2
26 4110010211 CASQUILLO BASCULANTE 1
27 1618120B RODAMIENTO FRICCION 4
28 4450010211 CTO. TENSOR CADENA 1
29 4460010211 MUELLE TENSOR CADENA 1

ST

¥ 1dVd 4 10A0



OSSA

CYCLE PART 5

10

KIT REPARACION CTO. FRENO TRAS.
REPAIR KIT REAR BRAKE SET
REPARATUR SATZ HINTEN

REVISIE SET ACHTER REMKLAUW




REF CODE NAME QUANTITY
1 6600010211 NEUMATICO TRASERO 1
2 6110010211 LLANTA TRASERA 1
3 5610010211 AGARRE 1
Z 1700010211 SISTEMA ANTIRROBO 1
5 7700010211 PINZA FRENO TRASERO 1
6 7900010211 KIT PASTILLAS FRENO 1
7 6400010211 DISCO FRENO TRASERO 1
8 6310010211 KIT RADIOS RUEDA TRASERA 1
9 6210010211 BUJE TRASERO 1
10 3539160B RODAMIENTO FRICCION 1
11 384804SH OBTURADOR 1
12 7999010211 KIT REPARACION FRENO TRASERO 1
13 6040010211 CASQUILLO TRASERO 1
14 6030010211 EXCENTRICA 1
15 124012BA TORNILLO EJE 1
16 082412HA TORNILLO M8x24 =
17 6500010211 CORONA 1
18 4400010211 CADENA 1
19 1012KK TUERCA M10 OVALADA =
20 061610AB TORNILLO DISCO FRENO =
21 7500010211 CTO FRENO TRASERO 1
22 7800010211 LATIGUILLO FRENO TRASERO 1
23 7600010211 BOMBA FRENO TRASERO 1
24 7820010211 PALANCA FRENO 1
25 051208AA TORX M5x12 2
26 7830010211 CENTRADOR PEDAL FRENO 1
27 0508KA TUERCA M5 1
28 051608AA TORX M5x16 1
29 5625010211 VALVULA TUBELESS 1
30 6150010211 FLAP 1
31 6020010211 EJE TRASERO + EXCENTRICA 1
32 6000010211 CTO RUEDA TRASERA 1

A - 4 -1 -] %

G 1dVd 4T10A0

11




12



REF CODE NAME QUANTITY
1 1010040211 PLASTICO FARO DELANTERO 1
2 050608AA TORX M5x6 1
3 0900YF GRAPA PASACABLES 9'5 1
4 1011040211 CARETA RACING 1
5 052508BB TORNILLO 1
6 5010040211 TAPA CAJA FILTRO 1
7 051008CA TORX CONICO M5x10x0.8 5
8 051208BB TORX M5x12 3
9 6000040211 GUARDABARROS TRASERO 1
10 0508KE TUERCA M5 ESTRIADA 3
11 7000040211 PORTAMATRICULA 1
12 3250030211 CATADRIOPTICO 1
13 061604NG ARANDELA FIJACION 4
14 041200FA TORX. 40X12 ROSCA PLASTICO 1
15 8000040211 BASE ASIENTO 1
16 1000050211 KIT ADHESIVOS 1
17 8100040211 PROT TERMICO 1
18 051208AA TORX 5X12 PASO 0.8 INOX. 2
19 9020040211 PROT. CORONA 1
20 9015040211 PROT. DISCO TRASERO 1
21 051008AA TORX. 5X10 INOX. 2
22 2650010211 SOPORTE GUARDABARROS DEL. 1
23 083012BG TORX M8x30 1
24 086012BG TORX M8x60 1
25 7255010211 CASQUILLO 2
26 9010040211 PROT. DISCO DELANTERO 1
27 2000040211 GUARDABARROS DELANTERO 1
28 050808AB TORX M5x8 BAJO 2
29 061210AA TORX M6x12 4

S S 0D

9 1dVd 410A0

13



OSSA

CYCLE PART 7/

14




REF CODE NAME QUANTITY
1 9310010211 FILTRO DE AIRE 1
2 5020040211 TUBERA ADMISION CAJA FILTRO 1
3 9410020211 GOMA SOPORTE RADIADOR 1
4 9050010211 CABLE DE GAS 1
5 9000010211 CUERPO DE GAS 1
6 9100020211 CAJA DE LAMINAS 1
7/ 9300020211 CTO. LAMINAS 1
8 304509VA ABRAZADERA 1
9 051608DA TORNILLOS 4
10 325009VA ABRAZADERA 1
11 5000040211 CAJA FILTRO 1
12 9260030211 SENSOR PRESION DE AIRE 1
13 051400FA TORX. 40X14 ROSCA PLASTICO 2
14 9250030211 SENSOR TEMPERATURA AIRE 1

== D

[ 1dVd 410A0

15



S0

8 1dVd 410A0

16



REF CODE NAME QUANTITY
1 8110010211 RADIADOR 1
2 8100010211 CTO. RADIADOR + VENTILADOR 1
3 3000040211 CTO. ALETAS LATERALES 1
4 2308UA ABRAZADERA 1
5 5720020211 MANGUITO REFRIGERANTE 1
6 9400020211 SOPORTE RADIADOR 1
7/ 9410020211 GOMA SOPORTE RADIADOR 2
8 9100030211 VENTILADOR 1
9 5710020211 MANGUITO REFRIGERANTE 1
10 2108UA ABRAZADERA 3

S SSCD

8 1dVd 410A0

17



OSSA

CYCLE PART 9

18




REF CODE NAME QUANTITY

1 9650010211 INTERMEDIO / SILENCIADOR 1
2 0508LA GRAPA ROSCA M5 1
3 CATALITZADOR

4 052008AA TORN. M5x20 3
5 9610010211 COLECTOR ESCAPE 1
© 9620010211 MUELLE COLECTOR ESCAPE 1
/ 9510010211 JUNTA COLECTOR / INTERMEDIO 1

= <= )

o 1dVd 410A0

19



OSSA

MOTOR PART 1

20




REF CODE NAME QUANTITY
1 3300020211 CHAVETA 1
2 RODAMIENTO AGUJAS 1
3 9415010211 TUBO DESVAPORIZADOR 1
4 1000020211 CARTER 1
5 0810120A ROD. FRICCION 1
6 081009,50B ROD. FRICCION 1
7 5710020211 MANGUITO 1
8 9540020211 JUNTA BOMBA AGUA 1
9 052508AA TORNILLO M5x25 3
10 5500020211 CTO. BOMBA AGUA 1
11 254212PA RODAMIENTO 1
12 320000WC SEEGER @32 1
13 7160020211 TOPE SECTOR ARRANQUE 1
14 153209PA RODAMIENTO 1
15 111020211 CENTRADOR 2
16 3350020211 POSICIONADOR RODAMIENTO 1
17 121802NF ARANDELA 1
18 4200010211 CASQUILLO FIJACION MOTOR 2
19 1300020211 TAPON ACEITE 1
20 1350020211 DESVAPORIZADOR CARTER 1
21 3000020211 CTO. CIGUENAL 1

S D

[ 1dVd 4010

21



OSSA

MOTOR PART 2

22




REF CODE NAME QUANTITY
1 6300020211 BUJIA NGK 5 1
2 0520008AA TORX M5x20 8
3 051115NF ARANDELA COBRE 8
4 6515020211 RACORD SALIDA AGUA 1
5 10440178TA TORICA NBR 1
6 051608BB TORN. M5x16 2
7 9120010211 INJECTOR CAP 1
8 9110010211 INJECTOR 1
9 9130010211 JUNTA INYECTOR 1
10 6500020211 CILINDRO 1
11 9530020211 JUNTA BASE CILINDRO 1
12 6520020211 UNION SALIDA GASES 1
13 051208AA TORX M5x12 3
14 081415NF ARANDELA COBRE 4
15 083012AA TORX M8x30 4
16 6612020211--A CTO. PISTON A 1
16 6612020211--B CTO.PISTON B 1
16 6612020211--C CTO. PISTON C 1
16 6612020211--D CTO.PISTOND 1
17 8227178TB TORICA NBR 1
18 6000020211 CULATA TR280i 1
18 CULATA RACING COMPRIMIDA TR280i 1

ST

¢ 1dvVd 4010

23



OSSA

MOTOR PART 3

24




REF CODE NAME QUANTITY
1 052508AA TORX M5x25 5
2 7300030211 TAPA ENCENDIDO 1
3 104012AB TORN. M10x40 1
4 051208AE TORX M5x12 2
5 7210030211 SOPORTE PICK UP 1
6 051608AE TORX M5x16 6
7 051208AE TORX M5x12 3
8 3420020211 POSTIZO TAPA ENCENDIDO 1
9 9570020211 JUNTA TAPA INTERIOR 1
10 031500TA TORICA 3x1,5 2
11 354706SB RETEN DOBLE LABIO 1
12 3400020211 TAPA INTERIOR ENCENDIDO 1
13 283720QA RODAMIENTO 1
14 253207SB RETEN DOBLE LABIO 1
15 7100030211 CTO. STATOR + ROTOR 1
16 053008AF TORX M5x30 3
17 102540HB ARANDELA 10x25x4 1

== LD

¢ 1dvVd 4010

25



%,

_—-—

\‘ \\u’ WWMW\H“H = —W/' >
\‘-\\\\ 77048559\

WSS

20



REF CODE NAME QUANTITY
1 250000WA SEEGER @25 1
2 4310020211 PINON SALIDA 1
3 4510020211 CASQUILLO SALIDA 1
4 251500TA TORICA NBR 2
5 4000020211 CTO. CAMBIO 1
6 061008DB ALLEN CENTRADOR 5
7 2300020211 CTO. DISCOS EMBRAGUE 1
8 2410020211 PRENSA EMBRAGUE 1
9 2430020211 SOPORTE MUELLE EMBRAGUE 1
10 041007BC TORN M4x10 18
11 2420020211 MUELLE EMBRAGUE 1
12 2440020211 PALANQUETA EMBRAGUE 18
13 8210020211 HORQUILLA 12-4a 1
14 8230020211 HORQUILLA 52-62 1
15 0610KI TUERCA M6 1
16 4410020211 REGULADOR MUELLE SELECTOR 1
17 8115020211 MUELLE EJE SELECTOR 1
18 102405NA ARANDELA 1
19 8130020211 MUELLE FIJADOR MARCHAS 1
20 8100020211 CTO. EJE SELECTOR 1
21 051601NA ARANDELA 2
22 8120020211 FIJADOR MARCHAS 1
23 052508AA TORX M5x25 1
24 124025NA ARANDELA 1
25 121805NA ARANDELA 1
26 8400020211 CTO. DESMO 1
27 052008AA TORX M5x20 1
28 8510020211 PALANCA CAMBIO 1
29 8310020211 EJE HORQUILLA 2
30 8220020211 HORQUILLA 22-3a 1

S CD

v 1dVd 4010

27



SSCD

G 1dVd dO10N

28



REF CODE NAME QUANTITY
1 2610020211 CASQUILLO EMBRAGUE 1
2 173002RA RODAMIENTO AXIAL 1
3 2620020211 PISTON BOMBIN EMBRAGUE 1
4 2630020211 MUELLE PISTON EMBRAGUE 1
5 2640020211 GUIA MUELLE PISTON EMBR. 1
6 1151500TC TORICA NBR + TEFLON 2
7 9520020211 JUNTA TAPA EMBRAGUE 1
8 121802NF ARANDELA COBRE 1
9 1310020211 TAPON LLENADO ACEITE 1
10 2530020211 MIRILLA ACEITE 1
11 7410020211 PALANCA ARRANQUE 1
12 052008AA TORX M5x20 4
13 120100TA TORICA 4
14 053008AA TORX M5x30 2
15 7440020211 BOLA PALANCA ARRANQUE 1
16 7430020211 MUELLE PALANCA ARRANQUE 1
17 051208AA TORX M5x12 2
18 7420020211 CASQUILLO PALANCA EMBRAGUE 2
19 7110020211 EJE ARRANQUE 1
20 2500020211 TAPA EMBRAGUE 1
21 184005NA ARANDELA 1
22 7150020211 CIRCLIP EJE ARRANQUE 2
23 7140020211 MUELLE ARRANQUE 1
24 7130020211 CASQUILLO ARRANQUE 1
25 7310020211 PINON ARRANQUE 1
26 7320020211 MUELLE FRICCION ARRANQUE 1
27 142405NA ARANDELA 1

ST

G 1dVd 4010

29



DIAGNOSTICKIT

TR280i

WSS [ 1¥vd 01410313

30



REF CODE NAME QUANTITY
1 1100030211 INST. ELECTRICA + CAJA FILTRO 1
2 9260030211 SENSOR PRESION AIRE 1
3 8510030211 SENSOR NIVEL GASOLINA 1
4 9000010211 CUERPO DE GAS 1
5 9110010211 INYECTOR 1
6 7100030211 CTO. ROTORY STATOR TR280i 1
7/ 8500030211 CTO. BOMBA DE GASOLINA 1
38 9250030211 SENSOR TEMP AIRE 1
9 9100030211 VENTILADOR 1
10 5100030211 REGULADOR 1
11 9900030211 EQUIPO DIAGNOSIS TR280i
12 5000030211 BOBINA 1
13 9200030211 SONDA TEMP AIGUA MOTOR 1
14 5150030211 CONDENSADOR 1
15 2400030211 CONMUTADOR TR280i 1
16 8110030211 INTERRUPTOR PARO MOTOR 1
17 6000030211 MULTIFUNCION TRAILTECH 1
18 9110030211 RELE VENTILADOR 1
19 5200030211 ECU TR280i 1

S CD

[ 1dVd Old10414

31



' SS D

¢ 1dVvd O0ld104'14

32



REF CODE NAME QUANTITY
1 1200030211 INSTALACION LUCES TR280i 1
2 2360030211 CAJA INTERMITENCIA TR280i 1
3 2400030211 CONMUTADOR LUCES TR280i 1
4 2100030211 OPTICA TR280i 1
5 2300030211 INTERMITENTE A TR280i 2
5 2350030211 INTERMITENTE B TR280i 2
6 6200030211 CLAXON TR280i 1
7/ 8110030211 INTERRUPTOR PARO MOTOR 1
8 SENSOR FRENO DELANTERO 1
9 SENSOR FRENO TRASERO 1
10 PILOTO TRASERO RACING 1

i = <> D

¢ 1dVd Old10414

33



0SSA ENGINEERING ToOLS €SS M

34

%

1130960211

UTIL GLICODUR 202321.50B

%

1140960211
UTIL GLICODUR 2023150A

1040960211
UTIL CENTRAJE
PREMSA EMBRAGUE

1120960211 1110960211
UTIL GLICODUR 1618170B UTIL GLICODUR 1618120B
@ 1070960211
1150960211 UTIL GLICODUR
UTIL GLICODUR 3539160B 081009.50B / 0810120A
¢/
1020960211 1050960211
UTIL VOLANTE ENCENDIDO UTIL RODAMIENTO PRIMARIO

1080960211
UTIL CIGUENAL TR280i

1000960211
UTIL MOTOR TR280i



